
ReNutriWater 
HANDBOOK

on water reuse



Funded by the Interreg Baltic Sea Region Programme. The views and opinions 
expressed are solely those of the authors and do not necessarily reflect those 
of the Interreg Baltic Sea Region Programme, nor can Interreg Baltic Sea Region 
Programme be held responsible for them. 

This Handbook is an output of the ReNutriWater project. It is the result of a 
collective effort, developed from the knowledge gained throughout the project in 
close cooperation with the project partners. Direction and editing: Klara Ramm.

ReNutriWater partners involved in the development of this Handbook

Lead partner
Chamber of Economy Polish Waterworks

Klara Ramm
Maciej Dadok
[...]
•	 Infrastructure and public service providers, mainly urban wastewater treatment plant operators
•	 Local public authorities (municipalities)
•	 Small and medium enterprises (SME) from tourism (hotel operators) and technology providers

•	 Interest groups, organizations interested in this challenge
We decided to focus on the basic issues that would bring the issue closer to our target groups. So we 
conducted three pilots and developed tools to support the development of decision-makers' knowledge.

The pilots covered three issues (Figure 4):

•	 disinfection of reclaimed water,
•	 irrigation of urban areas (lawns, flower beds),
•	 experimental greenhouse crops.

https://diariodarepublica.pt/dr/legislacao-consolidada/decreto-lei/2007-34479475-43940675
https://legislatie.just.ro/Public/DetaliiDocument/34651
https://www.boe.es/buscar/act.php?id=BOE-A-2024-21701&p=20241023&tn=0
https://www.boe.es/buscar/act.php?id=BOE-A-2024-21701&p=20241023&tn=0
https://www.riksdagen.se/sv/dokument-och-lagar/dokument/svensk-forfattningssamling/forordning-2024161-om-ateranvandning-av-vatten_sfs-2024-161/


interreg-baltic.eu/project/renutriwater interreg-baltic.eu/project/renutriwater26 27

Figure 4. The pilots’ scope

Pilot 1. “Disinfection efficiency of reclaimed water” focused on adapting and assessing the 
effectiveness of the disinfection stage in water reclamation. The primary objective was to 
develop science-based recommendations for optimizing disinfection processes after conventional 

wastewater treatment systems.
Pilot 1 main stations were located at:
•	 Savonia University of Applied Sciences, Kuopio, Finland,
•	 Wastewater Treatment Plant Warsaw Południe, Warsaw, Poland.
Disinfection methods were also tested in other pilots in Poland, Latvia, and Denmark. Pilot operators were 
supported by researchers from the Warsaw University of Technology and the University of Latvia.

Pilot 2. “Composition adjustment of reclaimed water” focused on optimizing the nutrient 
composition of reclaimed water, particularly nitrogen and phosphorus, to meet the requirements 
for its intended applications, such as irrigation or landscaping (e.g., parks and urban greenery). 

Pilot 2 locations were the following:
•	 Wołkowyja (Poland) at a pilot plant operated by Schwander Polska Ltd, Poland
•	 Jūrmala Water Utility, Latvia
Moreover, the fertilizing properties of reclaimed water were analyzed at Savonia University of Applied 
Sciences in Kuopio and at Warsaw University of Technology.

Pilot 3. “Breaking barriers for reclaimed water use” aimed to develop practical applications to 
address barriers to the use of reclaimed water. The objective was to demonstrate that reclaimed 
water can be safely used for irrigation and as a nutrient source without requiring significant 

investments in existing wastewater treatment infrastructure.
The pilot included greenhouse trials for growing different crops with water reclaimed from wastewater. 
This approach is particularly relevant in regions where reclaimed water is not yet widely accepted or where 
external factors, such as water scarcity, are not major drivers for adopting sustainable water practices.

Figure 5. Overview of Pilot Locations 

Greenhouses have been located at:
•	 Savonia University of Applied Sciences, Kuopio, Finland, 
•	 Samsø WWTP, Denmark,
•	 Ugāle WWTP operated by VNK Serviss, Latvia,
•	 WWTP in Wołkowyja, Poland.

Therefore, treated wastewater from different treatment plants was used in the pilots (Table 2).

Table 2. Basic parameters of the wastewater treatment plants used in the project

 
 
WWTP name

Finland Finland Poland Poland Latvia Latvia Denmark

Kuopio Tahko Warsaw Wołkowyja Jūrmala Ugāle Samsø

Parameter Units: Pilot 1,2,3 Pilot 1,2 Pilot 1 Pilot 2,3 Pilot 2 Pilot 3 Pilot 3
Population 
equivalent

[P.E.] 90,000 3,800 580 000 6,133 35,400 1,035 8,624

Treated wastewater volume
Yearly [m³/

year]
6,600,000 400,000 24 378 204 300000 2,700,000 99,623 426,942

Monthly [m³/ 
mth]

550,000 33,333 2 031 517 25,000 225,000 9,057 35,579

Daily average 
flow

[m³/d] 18,333 1,111 66 607 1,000 7,500 317 1,170

Daily 
maximum flow

[m³/d] 40,000 2,500 94 034 940 1,645

Sources of treated wastewater:

Domestic [%] 70 70 80,4 100 80 30 65
Non-domestic [%] 10 0 0 0 0 0 0

Rainwater [%] 20 30 19,6 0 20 70 35



interreg-baltic.eu/project/renutriwater interreg-baltic.eu/project/renutriwater28 29

4.2	 Water reclamation pilots

4.2.1	 Kuopio

Tahko-Nilsiä wastewater treatment plant is located in central 
Finland, in the Northern Savonia region. It has a capacity of 
3,800 PE, treating 400,000 m³ per year, with an average daily 

wastewater flow of 900 m3 and a maximum of 2,500 m³/day. It treats 
70% of domestic wastewater and 30% of surface runoff, but does not 
treat industrial wastewater. The area served by the WWTP is designated 
for tourism, where sports are practiced at any time of the year. The 
technology includes primary treatment on screens, sand removal 
with sedimentation, and then biological treatment (denitrification, 
alternating aeration, and nitrification), and sedimentation in a 
secondary settling tank. Before the treated wastewater is discharged 
into a lake, it is disinfected. Figure 7 presents the technology diagram.

Figure 6. Location of Kuopio, Finland

Figure 7. Tahko-Nilsiä Wastewater Treatment Plant technology

Kuopio-Lehtoniemi wastewater treatment plant is also located in central Finland, in the Northern 
Savonia region. It has a capacity of 90,000 PE. The amount of treated wastewater is 6.6 million m³/
year, 550,000 m³/month, an average daily flow of 18,000 m³/d, and a maximum daily flow of 40,000 

m³/d.  Sources of treated wastewater are 70% domestic wastewater, 10% industrial wastewater, and 20% 
surface runoff. The area served by the plant is inhabited by over 120 thousand people. The city offers 
tourists and residents a combination of raw nature, lake waters, and active recreation, regardless of the 
weather. Treatment processes at WWTP include mechanical, biological, and chemical treatment, as well as 
sludge management. Biological microbial activity and appropriate chemical supplements remove organic 
matter, nitrogen, and phosphorus from the wastewater so that the water at the outlet of the discharge pipe 
is clean again and can be returned to the natural cycle. The treated wastewater is collected for several days 
at the treatment plant in one massive tank before it is discharged to the lake. Figure 8 presents the 
technology diagram.

Figure 8. Kuopio-Lehtoniemi Wastewater Treatment Plant technology

Laboratory scale AOP pilot station is placed in Savonia University of Applied Sciences. 	
Treated wastewater for piloting was transported from Kuopio-Lehtoniemi WWTP or Tahko-Nilsiä 
WWTP in an amount of about 500 L for making batches by passing it through the pilot station with 
Advanced Oxidation Processes (AOP). The pilot station used 200 L of wastewater in one batch. The 

pilot station is adapted only to perform treatment in batches on a lab scale; to use it at a wastewater 
treatment plant for continuous work would require scale-up and modifications. 
Figure 9. presents the water reclamation process: 
•	 IN - inlet. This is the point where the WWTP effluent is delivered without storage directly for testing. 
•	 OZ – ozonation, 
•	 AF – sorption on activated carbon + filtration on string filter (<50μm),
•	 UV – disinfection with a UV lamp, 
•	 CL – chlorination with a dose of 10% NaOCl.
This pilot station demonstrates a comprehensive water treatment process integrating advanced oxidation, 
adsorption, UV irradiation, and chlorination. It operates within a controlled laboratory environment to 
optimize treatment parameters and evaluate the system's efficiency. Future modifications could adapt the 
system for continuous operation at full-scale wastewater treatment facilities.

Figure 9. Laboratory scale AOP pilot station placed in Savonia University of Applied Sciences

Water samples for testing were taken after every process step. Wastewater from Tahko-Nilsiä WWTP was 
treated in batches from the beginning of 2024 to May 2024 with a monthly frequency (weeks: 3, 7, 11, 12, 
15, 20), and in fall-winter 2024 (week 44). Wastewater from Kuopio-Lehtoniemi WWTP was treated during 
the summer with a weekly frequency (weeks: 23-39), due to relating it with watering of greenhouse crops 
in pilot 3.



interreg-baltic.eu/project/renutriwater interreg-baltic.eu/project/renutriwater30 31

4.2.2	 Warsaw 

Południe WWTP is one of four WWTP operated by the Warsaw Municipal Water and Sewage 
Company SA. It is located in the southern part of Warsaw. 
The WWTP Południe (Figure 10) was designed for a capacity of 580,000 PE. In 2024, over 24,000,000 

m³ of sewage was treated there, with an average daily flow of 67,000 m³, a maximum of 94,000 m³/day. 81% 
of the inflow volume is domestic sewage, and approximately 19% is rainwater. The technological processes 
include mechanical and biological processes with increased 
removal of nutrients. The primary treatment is based 
on cleaning screens, grit removal, and sedimentation in 
primary settling tanks. Then, wastewater is directed to 
two biological lines. Each line consists of a radial reactor 
and two secondary settling tanks. The radial reactor is 
divided into five successive zones with different oxygen 
conditions. These are respectively an anaerobic zone, an 
anoxic zone, and three aerobic zones with different oxygen 
concentrations. After the reactor, the sewage is directed 
to secondary settling tanks where the sludge is separated 
from the active sewage sludge. Then, the treated sewage 
is discharged into the Vistula River. Figure. 11 shows the 
technology diagram.

Figure 10. Location of Południe WWTP in Warsaw, Poland

Figure 11. Południe Waste Water Treatment Plant technology

The semi-technical scale AOP pilot station is located on the WWTP Południe. 			 
The station consists of two modules. The first module is designed to remove suspensions and 
other pollutants from sewage before directing them to the second module. The second module is 
an advanced oxidation process used for full disinfection of sewage and removal of micropollutants, 

including antibiotics, hormones, pesticides, etc. The ozonation process was tested at different retention 
times and variable ozone doses. The target pilot station with a capacity of 5 m³/h located on the WWTP 
Południe consists of successive ion exchange and disinfection processes through ozonation.
The research work carried out in the period from 2024-2025 was divided into two phases. The main goal 
of the first phase was to select an effective process for removing so-called remaining pollutants from 
wastewater, including total suspended solids. It was assumed that the sewage after module I would be 
characterized by turbidity below 1.00 NTU. Two technologies were accepted for testing (Figure 12). The 
first technology is based on the filtration process on fabric filters. The second technology is based on the 
ion exchange process. The first phase was completed in November 2024. The ion exchange process was 
selected as the most effective process, allowing the assumption results, i.e., turbidity below 1.0 NTU. The 
second phase of the research consisted of selecting the appropriate parameters of the reclaimed water 
ozonation process after the ion exchange process. Different retention times and equal ozone doses were 
tested. During the entire research period, the pilot installation operated with a continuous inflow of treated 
wastewater from the WWTP Południe.

Wastewater and water samples for testing were taken before and after every process point. During the first 
phase, average daily samples were collected at a frequency of once per week. During the second phase, the 
frequency of sampling for laboratory analysis was increased to twice per week.
This pilot plant demonstrates a comprehensive water treatment process integrating advanced oxidation 
and ion exchange. The pilot plant operates in real treatment plant conditions, with a continuous inflow of 
sewage with a capacity of 3 to 5 m³/h. The plant has a modular design, which allows for future modifications 
to test other processes used for water recovery from sewage, including sorption on activated carbon or 
disinfection with UV lamps or by dosing chemical reagents.

Figure 12. Semi-technical scale pilot station placed in WWTP Południe

4.2.3	 Wołkowyja

Wastewater Treatment Plant in Wołkowyja is one of four urban WWTPs operating in the Solina 
municipality. Their capacities are as follows:

•	 Berezka WWTP – 1 800 m³/d (17 500 P.E.), construction year: 2020,
•	 Wołkowyja WWTP- 1000 m³/d 6133 P.E.), construction year: 2023,
•	 Solina below the Dam WWTP- 800 m³/d 6000 P.E.), construction 

year: 2016,
•	 Zawóz WWTP- 150m³/d (1000 P.E.), construction year: 2020.
The modernization of two treatment plants is planned for the near 
future: in Solina below the Dam and in Zawóz. The design process for 
the modernization of the treatment plant in Solina has already been 
completed, while design work for the facility in Zawóz is in its final stage. 

Figure 13. Location of Wołkowyja, Poland
The Solina municipality, located in south-eastern Poland (Figure 13), is currently inhabited by approximately 
5,200 residents. Due to its touristic nature and the significant influx of visitors during the summer and peak 
tourist season, the local treatment plants must be prepared for much higher loads. During peak periods, 
the volume of wastewater can be as much as ten times higher than during standard use by residents, 
requiring adequate capacity and efficiency of the wastewater treatment system. 
The provision of an efficient and effective sanitation infrastructure is crucial for the protection of the 
environment and of the comfort of both permanent residents and tourists visiting the municipality. The 
planned modernization and development of the water and sewage infrastructure aims to adapt the 
treatment plant to the dynamic changes associated with the development of tourism in the region. 
 



interreg-baltic.eu/project/renutriwater interreg-baltic.eu/project/renutriwater32 33

The WWTPs in Berezka and Wołkowyja are based on MBR (Membrane Bioreactor) technology (Figure 14). 
The WWTPs in Solina below the Dam and Zawóz are also designed using this solution. The municipality of 
Solina chose MBR technology because of its high flexibility and efficiency in wastewater treatment, which 
is crucial in this municipality as the seasonal variability of the load on the sewer system is extremely high. 
Thanks to the use of membrane bioreactors and UV lamps, it is possible to achieve a high level of organic 
pollutant reduction and complete disinfection of the treated wastewater, which has a direct impact on the 
natural environment. 

Figure 14. Wołkowyja Waste Water Treatment Plant technology

Specifics and advantages of MBR technology
MBR technology is a combination of a gravity-flow MBR (Membrane Biological Reactor) 
system and UV lamp disinfection process, and is used to treat wastewater and recycle water 

from wastewater. Reclaimed water can be reused, among other things:
	» for agricultural purposes for crop irrigation,
	» for recreational applications such as snowmaking on ski slopes, irrigation of green spaces, and 

recreational facilities such as golf courses, sports stadiums, parks, ponds
	» for use on farms as domestic water, for all purposes except drinking and personal hygiene,
	» for urban applications for street and square cleaning, irrigation of green spaces, and ornamental plants 

The quality of treated wastewater complies with the requirements of EU Regulation 2020/741 and Polish 
law. The applied MBR technology allows to obtain the quality of the treated effluent to comply with class 
‘A’ of reclaimed water quality. 
Thanks to proprietary technological solutions, MBR technology is characterized by high flexibility and 
resistance to seasonal load variations related to the volume of incoming sewage and sewage truck traffic, 